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Test report statement
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We ensure the testing data impartiality, independence and integrity, and responsible for
the testing data.
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The report shall not be altered, added and deleted.

FIRE TR F A IAR I L B & T

The report is invalid without “The Special Stamp for Inspection & Test Report™.
FIRETLFZN . AN 2 T

The report is invalid without the verifier and the approver.
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The results relate only to the items tested.
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Please contacts with us within 15 days after you received this report if you have any
questions with it .
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The local copy of the report is invalid without prior written permission of our unit, our
company will not bear any legal responsibility.
AMERGFABABEATL SEH.

The reports shall not be published as advertisement without the approval of us.
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When the client requests the conformity judgment of the test results,if there is no special
instructions,the company will use the actual measured value to make the conformity
judgment according to the evaluation standards provided by the client, and the risk
arised by the uncertainty is not considered. The risks caused are borne by the entrusting

party, and the company does not bear joint liability.
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Test Conclusion
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